

Company: Pen Company of America  
 Recipient: Colleen Shea  
 Recipient Email: Colleen.shea@pencoamerica.com  
 cc to Email: -

**Test Report #** 15B-02149  
**Date:** January 11, 2016  
**PO #:** -

**SAMPLE INFORMATION:**

Description:	Foldzflat Pen	Toy Co./Agency:	-
Assortment:	-	Country of Origin:	USA
SKU/Style No.:	Foldzflat / Round	Labeled Age Grade:	-
Factory/Supplier:	PCA	Recommended Age Grade:	-
Country of Distribution:	USA / Canada	Tested Age Grade:	-
Quantity Submitted:	5		
Date Received:	12/9/15		
Testing Period:	12/31/15 – 1/11/16		


**OVERALL RESULT:**

## PASS

At the request of the client, the sample was evaluated for compliance with the following specifications:

CONCLUSION	SPECIFICATION
<b>PASS</b>	Canadian Surface Coating Materials Regulations SOR/2005-109, Total Lead Content in Surface Coatings
<b>PASS</b>	Client Requirement, California Proposition 65, Total Lead and Cadmium Content in Paints & Surface Coatings
<b>PASS</b>	Client Requirement, California Proposition 65, Total Lead and Cadmium Content in Substrate Materials (Requested Components)
<b>PASS</b>	Client Requirement, California Proposition 65, Phthalate Content (6)

ANSECO GROUP, LLC




David Ennis  
 Manager, Chemical Laboratory

Company: Pen Company of America

Test Report # 15B-02149

Recipient: Colleen Shea

Date: January 11, 2016

Sample Description: Foldzflat Pen

## DETAILED RESULTS:

### Canadian Surface Coating Materials Regulations SOR/2005-109, Total Lead Content in Surface Coatings

Analytical determination by ICP-OES (Method: CPSC-CH-E1003-09.1)

	Specimen No.				Total Limits
	1	-	-	-	
	Total Result	Total Result	Total Result	Total Result	
Lead (Pb)	LT 5	-	-	-	90 ppm
<b>Conclusion</b>	PASS	-	-	-	

LT = Less Than

Results are reported in parts per million (ppm)

Specimen No.	Specimen Description	Location
1	Multicolor Printed Coating	Top of Pens

Company: Pen Company of America

Test Report # 15B-02149

Recipient: Colleen Shea

Date: January 11, 2016

Sample Description: Foldzflat Pen

## DETAILED RESULTS:

### Client Requirement, California Proposition 65, Total Lead and Cadmium Content in Paints & Surface Coatings

Analytical determination by ICP-OES (Method: CPSC-CH-E1003-09.1)

Specimen No.	1	-	-	-	-	-
Element/Limit	Total Result	Total Result	Total Result	Total Result	Total Result	Total Result
Lead (Pb) 90 ppm	LT 5	-	-	-	-	-
Cadmium (Cd) 75 ppm	LT 5					
<b>Conclusion</b>	PASS	-	-	-	-	-

LT = Less Than

Results are reported in parts per million (ppm)

Specimen No.	Specimen Description (Color)	Location
1	Multicolor Printed Coating	Top of Pens

Company: Pen Company of America

Test Report # 15B-02149

Recipient: Colleen Shea

Date: January 11, 2016

Sample Description: Foldzflat Pen

## DETAILED RESULTS:

### Client Requirement, California Proposition 65, Total Lead and Cadmium Content in Substrate Materials (Requested Components)

Analytical determination by ICP-OES  
(Method: CPSC-CH-E1001-08.1 Metals and/or CPSC-CH-E1002-08.1 Non-Metals)

Specimen No.	2	-	-	-	-	-
Element/Limit	Total Result	Total Result	Total Result	Total Result	Total Result	Total Result
Lead (Pb) 100 ppm	LT 5	-	-	-	-	-
Cadmium (Cd) 75 ppm	LT 5	-	-	-	-	-
<b>Conclusion</b>	PASS	-	-	-	-	-

LT = Less Than  
Results are reported in parts per million (ppm)

Specimen No.	Specimen Description (Color)	Location
2	White Plastic	Pens

Company: Pen Company of America

Test Report # 15B-02149

Recipient: Colleen Shea

Date: January 11, 2016

Sample Description: Foldzflat Pen

## DETAILED RESULTS:

### Client Requirement, California Proposition 65, Phthalate Content (6)

Analytical determination by GC/MS (Method: CPSC-CH-C1001-09.3)

Phthalate	Specimen No.					Client Limits (%)
	2	-	-	-	-	
Dibutyl Phthalate (DBP)	LT 0.01	-	-	-	-	0.1
Benzyl Butyl Phthalate (BBP)	LT 0.01	-	-	-	-	0.1
Di-(2-ethylhexyl) Phthalate (DEHP)	LT 0.01	-	-	-	-	0.1
Di-n-hexyl Phthalate (DnHP)	LT 0.01	-	-	-	-	0.1
Diisononyl Phthalate (DINP)	LT 0.02	-	-	-	-	0.1
Diisodecyl Phthalate (DIDP)	LT 0.02	-	-	-	-	0.1
<b>Conclusion</b>	PASS	-	-	-	-	

LT = Less Than

Results reported as percent by weight

Specimen No.	Specimen Description	Location
2	White Plastic	Pens

Company: Pen Company of America

Test Report # 15B-02149

Recipient: Colleen Shea

Date: January 11, 2016

Sample Description: Foldzflat Pen

**Sample Photo:**



\*\*\*End Report\*\*\*